REVISION RECORD L0G

REVISION .DATE ‘«
NO. INSERTED - »
2.

3.
4 .
5
T rei6e8
5

' MODELS 155 AND 195
. COMPACT TRACTORS
,’ . " Parts Catalog 8997

Hi-Liter 2500 10- 78 e

'Note: This parts catalog repl'aqes thé previous
. issue -"A987 - which is obsolete and
should be discarded.

-
-
1
.
—a f
T
PR
o
el T -‘V‘ w
2
oo
T

1
y
\“ g . ¥
V .ALPHABETICAL INDEX .
b L3 i -
. - J ENGINE SECTION
. \ - ‘
=*.\ ' PAGE GRID | g PAGE
Air Cleaner. . ....... Ve © b AB Filter, Breather .............. 7
CBAMERY L. 61-563 E4-EG . Flywheel .. ................ 13-15
Belt, Staner—benerator ....... .25 c2 ~ Fuel Strainer ... ... e 21 .
Breather, Crankcase .......... 7 A8 FuelSystem ................ 19
Camshaft................... 7 A8 GasketKits ................. 13-15
Carburetor . ..i.............. ", 21 B8 Governor ......... e 17
Connecting Rod . ............ © 911 AI0-A12 MUFFler .o > &~ 5
Crankshaft.................. g-1 A10-A12 QilPan ..o ool 13-1%
Cylinder Block .‘ .............. 13-15 Al14.B2 , Piston....... e 9-11
CylinderHead .-}............ ~ 1315 A14-B2 PTO, Clutch ........ L e 23
Electrical System ....... et 51-63 E4-E6 Pulley, Clutch ......... Caaal 23
Engine Block & Attachlng Parts - 13-15 AT4-B2 *SparkPlug........ e 51
Exchanger, Heat .i............ 35 C14 -  Starter-Generator,........... .25
Exhaust System .. ........... 5 AB Tank, Fuel ............... e 19,
Fan...........:! e 17 . B4 Throttle Lmkage e I V'
Lo ' Valves ........%. ... 7
[
\\ . - <
\\ BASIC TRACTQR SECTION -
| PAGE - GRID PAGE. -
o \\ " -t ’
Axle, Front {155}-....0.. ... ... 29 Cc6 Hydraulics (Continued
Axle, Front (1951 ..... I 208 . -C8 Motor, Hydraulic Drive ... .. 41
Rear -......%....:hooo *33 c12 Pump ......... ... 39
Baffles & Shrouds ...|....... A7 - B4 Valve, Control ............. - 37
Brakes, Disc Type.. .. ....... - 31-49° C10-E2 Valve, Control Linkage. . -. .. 37 -
" Decals ..... e hoveees 43 D10 Hydraulic Lift Kit (E-25) .. 57-59
Dratvbar. . ... S [ 47 D14 Implement Lift Lever ...v..... 47
Fenders ........ e [ - 43 D19 Instruments....... e, 51-53
Frame................ \\ ...... 45 D12 Seat, Operator's . ... .......:. 43
Grille...... e e 45 M2 Speed-Control........... " .%. 49
Headfights .2.......... beenn. 51 "E4 . Steering Wheel & Gear ....... 27
Hiteh ................ Lo, 47 D14 ToolBOX ....oeeeniiininn.. ‘ 43
Hood ......... DA I 45 D12 - TowHitch ....0........ e .47
Hydraulics ............. ‘\. et 36-41 - C14-DB =~ Transmission...... e . ot 33 -
Coupling, Pump Drive .. ... 38 . Db Wheels, Front & Rear ........ 3t
Hoses, Lines & Fittings .\\. . 35 c14 - Wheel Weights . ... .:... . .... 55
N R . \‘ s - . . o \
’ \\ .
Y
[}
i

. GRID

pe
D6
D4
D4
E10-E12
D14
E4-E6
D10

c4
D10
. D14

T2

c1o
ES

¥



GENERAL INFORMATION

ASE Service
Parts. An alphabetjcal index Is provided at
the front of this Cafalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Cafalog gives the part nuin-
bers and the paggs on which they are de-
scribed.

must’ratio'h

All parts are
Views'" which show the individual parts in
their normal relationsmp toeach other, Re~
ference numbers are used in the illystra-
“tions. These numbers corresp@ndtothose in
the "Reference Number" column and are fol-
" lowed by the part number, description and
quant1ty reqiired.

2
’

‘illustrated in "Exploded-

Fan

Orders .

Orders shouldplainly s pecify correctpart

.niumber, full description, qua.ntity required,

machine model and engine model, machine
and eéngine serial numbers, method of,ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The reviged pages will be'issued with -
the same page number as thosethey replace

" and the "issue" nu.mber and date will be

advanced. =

It is imperative that revised Parfs Book
pages be inserted into their respective
Paris Books as soon_as received. Failure
to do so will lead to confusion and defeat the
purpose of the book. e

fndented Description

Indented parts in the descriptive list-areapart of the preceding assembly or-sub-assembly,

The: quantity shown in the ""Number Required" column is the number of parts used on a ma-
chine except where parts are indentedin descriptive list. In this case the quantity shown is the
number requ1red for the preceding assembly or sub-assembly. .

a ) -
< Y

DESCRIPTION - REQD

REF. . PART NO
A 55159 CYLINDER ASSY - rear steering . .......... e 1.
28 A 56208 SOCKET ASSY < rear eylinder . . ................. 1
29 A 55956 PLUG - adjusting, socket as8y . ... AT |
30 A 55857 SEAT - socket ball, _ . ....... e e, 2
f 31 A 56210 ‘SPRING -socket . . .............0..... ISP 1
“ 32 A 56209 . SEAT -socket Spring . . .....ivveensens AP |
. 33 G . 45175 CLAMP ASSY - socket a88y. . ... ....ouuueennnn,.l
16- 836 BOLT - 1/2" x 2-1/4" N.F.hex. . ... ....... geeanl,
34 132- 104 PIN - cotter, 3/16" % 8" . . v v it it e e e i e e e 1
35 A 55889 STUD - ball,socket & cylinder ............ PR 2
36 13- 410 BOLT - 1/4" x5/8" N.C,hex. . . ....... . L. 4 )
- 37 92- 4

LOCKWASHER - 1/4" SAE ... .......... SRR .4

Terms "Right Hand“ and "Lelt Hand"

The terms "Right Hand" and " Left Hand"whenever used in this Catdlog refers to the machine’

as viewed when seated in the operator's seat facing the direction of travel.

<«

~

CASE 155 AND 195 GARDEN TRACTORS'

Parts Catalog No.B997

4% . -

¢

A

TRACTOR MODEL AND
'SERIAL NUMBER

ENGINE MODEL SERIAL AND -
SPECIFICATION NUMBER + ° . o

E: THIS CATALOG IS FOR USE WFTH MODEL 155 TRACTORS WITH SERIAL NUMBERS

9615882 AND AFTER AND MODEL 195 TRACTORS WITH SERIAL NUMBERS 9520622

AND AFTER.

USE PARTS CATALOG'NO. 989 FOR MODEL 155 AND 195 TRACTDRS

WITH SERIAL NUMBERS PRIOR TQ THOSE LISTED ABOVE.

!ACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

" 155 TRACTOR

K241 A Engine. - C12178
SPEC. NO, 46352-D -

195 TRACTOR"

K301 A Engine - C12179
SPEC. NO. 4770-B

When using this cata

Serial Numbers

the “"description
bers, proper parts wdentfcation wili be 1:>sured

numbers of various com
cCopy




1 4 ! ! C
“ * o . ! f o <
, . Lo . - CASE 155 AND 195 GARDEN TRACTORS
! . N o ; d M . | ) T )
. . . . | AIR CLEANER P P
. : . o . . . .
v—’/ REF. PART NO. ; DESCRIPTION S REQ'
B 1 szas-loo ) .Am CIEANER ASBY LI I i 2 1 % n'e 53 e o .o. O . 1
2 129- ) 409 NUT - wing, 3/3" NC, -r»+- L T
- ‘3 : KOA 536 WASHER - copper LA L R R I R I O L N I T T T, .' . *
4 » NSss - COVER - air cleaner, (Order K0A235100) """" nrrrree
5 A 70090 EI.JEMENT afr cleaner« « +-=r-sesevra. LA
"6 NSS . " BASE - air cleaner (Order KOA235100): « « » - Teraereen _-
7 177- 94 SCREW - fill, hd. 10-32 5/16"........ ivr a e e a e se e s
. a 192~ i8 ’LOCKWA.SHER 3/16'r---gn-:..-..-‘ ----- .......-..-...
-~ g 195- 512 , WASHER plain, 3/16”- . g . A R L I IR
-‘t\\_. 10 Ko 275341 GASKET ﬂ-ir hOI'n -------- LI I e T I I T IR " ..
. i R
EXHAUST SYSTEM T )
1  NsS MUFFLER - exhhust (Order 173 VL) 1
2 C . 10372 GASKET - exhaust pad . P e et ettt e m e e
3 92~ 5 . LOCKWASHER - 5/18" . v« v vttt ce s v e enneae s Ve e
4- 61- 5l0 SCREW -~ 5/16-18 x 5/8" socket hd, e e e e 2
5 C 18039 . MUFFLER-exhaust ......... St it vt eat e e
.; ' =
Ff [
» F‘I .v
- - " - e
f . . , ., - t
;F
5 . f’
! .
. . ,
; 5 -
' “"—’k;“‘_ﬁ(,_—
¢ e

, g : - - , , : Printed in U.S.A. e g ¥ . June1976




2

! . REF, PART NO,

‘ ol 25~ 14

2 92- 4’

3 KO 275220

4 . KO 276143

© B KO 231032

] KO 235048

7 KO 235118

. 8 KO 235117
9 KO 235047 .

--10 KO 235631

14 KO 235826

15 KO 235008

16 KO 230170
17 KO 235007-8

18 KO 235011

19 KO 235010

20 KO 230011

21 KO 240013

v 22 KOA235327

"NSS

24 NsS
25 KOE235648
26 KO 275086
26 KO 275087
27 KO 235053
37 KO 235826
. 38 __KO 235008
39 KO 230170
40 KO 235007-8
41 KO 235011
42 KO 285010
, 43 KO 230011
.44 XO 240013
45° KOA285327
46 NSS
47 'NSS
48 KOE235646
49 KO 275066
. 49 KO 276067
50 KO 235053
‘ . S ! Printed in U. S, A,
- i

CASE 158 AND 198 GARDEN TRAGTORS 7

CRANKGASE BREATHER

N
DESCRIPTION REQ'D
NUT-1/4"NC heX s v st et nncnuaencnns R
LOCKWASHER ~“1/4" ¢ vt es ot nnenuerernnratscanreanal
STUD - valve covers « » « « LR R R LI I IR |
COVER - valve «+ ¢ s e n'e m s i et e ""","""“."1
SEAL -breather + s+ v v a0 e s P N Fr s s e aneasasin]
GASKET ~ valve cover ...‘...-.-'.....:-..-..‘...-..,-2 I
FILTER ~breather - - « ¢ s ¢ » ¢ + » A-..‘-...’..-----‘.:---.’,:- «1
BAFFLE-breathe‘r ...... v r s E e e s e e rpansaal
REED ~breather « « ¢+ s v 12 0o Pa e r e e R wsel”
PLATE - breather -+ «« .- e s e ""';"'""f“'l
156 CAMSHAFT AND VAI..VES
lVALVE-exhaugt ""‘"""""""""'. ..... 1
VALVE -intake « « v+ ¢ 54 e vt tvevennnanna B |
INSERT - exhaust valve seat ----------- e vt v s aa e vaun
GQUIDE - va_lve...‘ .................. D 2
SEAT - v‘a.],vespring ....... ettt e 2
SPRING - valve . ’; .............. ne s e e 2
RETAINER - va]_vesprjng........' ...... Teea st .02
LOCK - valveretaj_ner..............-.....,-". ........ 4
LIFTER ASSY + i« % o v e eeas T et e m e PP 2
' SCREW - tappet adjusting G hs e B T
LIFTER - va]_ve...,. .......... .",""'3’ ..... Q...._l
CAMSHAFTASSY ......... e e e s e st Year sl
SPACER - ca_msha_ft N 1 0 L e e e s e e e .UAR
SPACER-camshait, L010Me o ol et esaat s UAR
P]N¢camsha,ft ................ ...-....‘."..."'. ..... 1
195 CAMSHAFT AND VALVES
VALVE-exhaust ................ P r et ce s 1
VALVE - iptake « . . v vnnvvnunn,. ! et e .1
INSERT ~ exhaust valve seat ......., e ettt e e 1
GUIDE -valve .. . it v nnnnnan. e e eae e 2
SEAT -valvespring . ............. S e s e W
SPRING ~valve ... ...c... et A e e e e ~..2
RETAINER - valve spring ..... T 2
IOCK - valveretainer ....:....... feer e aaa b4
IIFTER AS3Y . ........ P e et eaaas 2
scntw-tappetadjustmg ........ B A |
. LIFTER-Valve.......0u0uvu... vesed e [P |
CAMSHAFT ASSY...... cre e rraen eret e a e eeal
SPACER - caméha.ft, 005", .. .. PR R UAR
SPACER - camshaft, .010". ..., e S e s e et a At e e UAR
PIN-camshaft .........c¢00d i enennnenana e 1
n-'l ;/
- : ' June 1976 .



R T i =

CD@-&!G)Q!_;PC@NH

P

el

CASE 1565 AND 195 GARDEN, TRACTORS

185 CRANKSHAFT ,PISTON — CONNECTING ROD

‘REF, PART NO. DESCRIPTION REQ'D
NSS PISTON AND ROD' ASSY. (Std, size)s =+ - =srresnvevnn R 1

KO 235287 RING SET - pisten (for oversize see item 16) ------- . ‘1 -
NSS RING - top compressmn ......................... 1
NSS . RING - 2nd compression {incl, expander)- T s 1
. NSS RING - oil {incl, expander) """""""" Jrer e 1
KOA235611 PISTON ASSY (for oversize see item 15) """"" Fovenes 1

KO 235004 RETAINER - pigtonpin =" - ***srssrrvsrs EREERE 2-
K0235572 PIN - piston""""""""';"'\'”,""'f""l
NSS PIST;ON-.....-----..-...-' ....... R 1
KO0A235139 CONNECTING ROD ASSY (for undersize see item 18) 's "1
KO 235003 WASHER - special ** -t rmrresmmrrnecesinns 2
192_ . 111 ! LOCKWASHER 1. .............................. 2
KO 235526 SCREW - 'cap, connectmg bofsTs B A A 2

) NSS ) ROD - connecting ................................ 1+
KQA235569 PISTON ASSY - .010" oversize« - =< -=--+-*: MR 1
KOQA235571 PISTON ASSY - .020" oversize* " - """+ st s rer e rancn 1
KOA235616 PISTON ASSY - 030" pversize* "« """ s s ear s 1
KO 235288 RING SET - piston .010" oversize == 1=+~ e 1
KO 235289 RING SET - piston .020" oversize~ == 7= s oo s dev v veenn 1
KO 235290 RING SET - piston .030" oversize* = *** -+ *--<: R 1
KO 235573 . . PIN - piston, .005" oversize ==+ &+ =" os terae #-1
C 18101 CONNECTING ROD ASSY. - .010" undersize " = * * * * . -1
R 16287 OIL SBEAL - crankshaft rear - - - - * pere e A 1
40035 BEARING - crankshaft ball » = »+ v cereocmenenn a2
W 5063-8 KEY - 1/4" square x 3/4" (pump eplgy - - 1 ------------ 1
KOB235711 CRANKSHAFT ...... P N P T I T ............ 1
C 18104 KEY - flat-1/4" x 3/16" x 1-3/4" (flywheel) R R R R 1
C 18097 OIL SEAL - crankshaft front » « + =« = v = v e v an v v srra e 1
C 180896 WASHER - 3/4" ................. s e s e ow o R 1
131- 30} NUT - special Marsden 3/4" NF+« -« v v enav - Neeeee 01

\E".
L
& -
I X
- ‘,Z . - - I
Printed in U, S, A. June 1976



. ) 16 KO:235891
i . 18" KO 235892
> 17 KO 235868
e C . 18102
- ' ' 1 R 16287
. - 20 . 400357
. 21 W 5063-8
-22 KOB235949
C ;C ) 18104
24 C 18097 .
25 C 18096 .
26 13_1— 301
- wf
3
: . v '
. °  Printed in U, S, A
“ | , s
- .“ . ) i T "
. | -

W -3 hen e D -
?

CASE 155 AND 196 GARDEN TRACTORS 1

1986 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO.
NSsS
KO 235889
NSS
NSS
~ NS

KO 235811
. KO 235803
"~ Ng§
10 KOA237344
11 KO 235003
12- 192- 111
13 KO 235526

‘14 " N88'

15  KOA235865
15 KOA235866
15 KOAZ235867
16 KO 235890

' KOA235827-. _

DESCRIPTION -

: . REQ'D
" PISTON AND/ROD ASSY, (Std. size). " * " e s rrrronen *%]
RING SET - piston {for oversize see 1tem 16) »ormmrmromey
RING top COmpI‘ESSiOn ....... $ha s hen sk O |
* -RING - 2nd compression (inel. expander) ------- reererl
RING - 011(1{101 expander) ......... s ........:...:1
k PISTON ASSY (for oversize see item 15) -+« - ot roer et i
RS RETAINER - piston pm ..... e . : Tesssanntaen 2
PIN' pistm L A R I N : ----- R EEREEREE] " -1 .
PISTON ------ [l L R R I L e T I R R T Y 1
+ CONNECTING ROD ASSY (for undersize see item 18) -------- 1
WASHER - specia.l --------------------------- +9
- LOCKWASHER ................. 51« amo s T w :2
SCREW - cap, cmnecting TOd .................... 2
ROD - connecting=- == *,» <+« * crreas s e s e ks ae s 1
PISTON ASSY ~ .010" oversize ---------- R L LIS
~PISTON ASSY - .020" oversize + + + -« =« 4o R e 1
PISTON ASSY - 'ann OverSi.ZE .......... LR B L R A 1
* RING SET - piston .DI10" oversize = -~ rsevrevrsvaennn.y]
RING SET - piston ,020' oversize « *+ -+~ Pt e seenan sl
RmG SET - piston 030" wel-size L L T T O O O A A A ) 1 -
PIN ~ piston 005”'0?31‘3126 R I I A P s a s i e daan [
CONNECTING ROD ASSY - 010" undersme rrrrers B S |
OIL SEAL - cranksha.ft rear D e :’._7,.»—. LR .1
BEARH’IG- CrankSha.ft ball ------------ -/-/."- T r e wr e .2
“KEY - 1/41» square x 3.f4" {pump cplg) ............... ‘ Y |
CRANKSHAFT LI LR I I I I I I D N T R T R I R 4 = = 8 3 ¢ & 'l
KEY ~ flat 1/4" x 3/16" x 1-3/4" (ﬂywheel) Tesrre e RS
OIL SEAL - cranksha-ft frOnt --------- ;' ----------------- 1
WASHER - 3/4”",’""' ------------ I B Lemeee e
. NUT - Special Marsden 3/4n NF *****cv e oo e s e e, 1
- ) #
E/
4
June 1976
&



‘ . k S - R EIY ey e
- - - " \; .
. . . . o | z
R . ) . - ‘ )
\
;

. CASE 155 AND 195 GARDEN TRACTORS

. 188 ENGINE BLOCK AND ATTACHING PARTS L
- . _ ’ h ‘

REF.PART NO, . L
KO 271077
KO 235175
KO 270889
KO 235656
KO 237858
KO 235747
KQOB 236303

DEscnrpnon ‘ :
BOLT - ¢yl, hd. (length 2-1/4") st
BOLT - cyl. hd.”(length 2-1/2") - »

© WASHER - ¢yl. hdi bolt ****+ <+
HEAD - eylinder .
GASKET - head - * °
DIPSTICK ASSY* " "
BLOCK ASSY - eyl,, short (incl. crankshaft, rod assy

REQ'D .
--n.-a-u.lool-u-os , i )
-8 . s
uc--‘-Q“ . ¢
---oob.-.-o--!w,tlll-l

.vcnl

c--rouc-----:inn--n-l
1

L A R R

LR A N L N

LI R I B R

-l---cc...-o-c‘.-.o.u--»v.:’-

LRI R N )

e R s

W amoh b

KOA237871

governor, camshaft, valves, bearings and plate) **- - :
* BLOCK ASSY - cyl., stripped (Std. bore) « -+ + + « +'

Fe e

L3 ..1
s s 1

KO 230170 <INSERT - exhaust valye * .......................1 h
10 KO zam’z_s GUIDE m%e‘“‘..--.".'--..".....’...-.2
11 K0_235125‘S SHAFT stub,governor......-....---.-......--...-1
12 C 18103 . BEARING neeale,governor shaft P loouao-..- "o 2 a --n-oi
13 41_ 18 PLUG - expansion‘""""'""".""""""""1
14 113- 208 BOLT - 3/8"x 7/8" N.C. hexplated * "+ + =+ *=vcossroeeuny
15 192- 21 LOCKWASHER - 3/8"SAEplated""'"""“""""‘4
16 KO 235025 ~ GASKET - camshaft cover * "+ **<rtr=rermnssoncany
17 KO 235026 - COVER .- camshaft gear * " AR LIRS | P
18 192- 19 LOCKWASHER-iM"pLated-------_----'------------_-4, '
19 113- 8~ BOLT - 1/4" x 1/2" UNC, plated’ == * >+ vvtserspm ooty
20 K0235353 GASKET oilpan B oaesonow, .-nn.n--n'-------_c_lln---o‘l
23 . KO 237808 BASE - Oilpan"""""""'"""_‘."""",""-1_
24  182- 21 LOCKWASHER - 3/8" plated <~ -+ -<edeevcrncnnaninny
25 . 115 204 BOLT - 3/8"xl”NC hexplated *"**-=vrececcrereranny
26 221~ 2 PLUG - .plpe,l/"sq.hd""'_"'"""""""""'1 d
27 R 16287 OIL SEAL - cranksha.ttrea;"""_'"_"':"""""-"1 o
28 40035 BEARmG crankshaftbau -l.i..'.'llll...l-aucbonz
29 KO 235757,  GASKET - shim, bearingplate 1 R R R
28 © KO 2350'70 -GASKET-shLm 010" . . R L I + UAR
30 205 27  DLUG- button, timing hole *  * S+ * < e crsrnncnennnsasay
21 K‘O 235815 PLATE-'bearing""""_' ..... .-...--.‘...‘.---.-..1
32 192- 21 LOCKWASHER - 3/8" plated * + == 7=-rrsssreoceancnccnaiy R
33 113- 207 BOLT - 3/8"x 1" N.C. plated, >+ = - *rc et ecervsvnvnnriny -
34 C. 18097 OIL.SEAL - crankshaft front * =+ s = =séesvraearsrennny Lo
'35 KO 235818‘ F]:YWHEEL" ......A.......----................1
36 195- 545 . WASHER - special, plated * * = -+~ s cesoarararsrrans]
3% 131- 301 NUT-SpecialMarsdqn""','"."'-".'f_‘"'-""'""""1
38 KO 235954  SHAFT - frt, drive stib - <+t rctereesiseeeseare]
30 192- 21,1 LOCKWASHER - 3/8"SAEplated A I
40 113- 208 ' BOLT -3/8"x1-1/4"N.C.hex r++++F “rreoreanrisninyg
41 W 5083-8 Y-l/&"sqx3/4""-""""°"""'7"" RN EE °
42 Ko 23‘5748 Smp-lming -oa------..po--c-l---a...nc... ,1 E
ENGINE GASKET AND SEAL KiT
45 KO-23?727 m-EngmegaSkBtandseal-.....----........-----.-1
486  C 18097 SEAL - crankshaft front ofl <. o . v e v v o v v v nunnnnnseral
47 R 16287 - SEAL-crankshaftrear ofl . . i .. v uivinninuasnsvnanl .
48 B 59393 -GASKET fuelst!'ainerbOWl-...---...-..--.--..'.-1-
49 KO 220174 GASKET - breakercover .......cc0ciiustiienianssl
50 K0’231032 SEAL bl‘eaﬂler--------....o-,-----.--'.--....-1
51 KO 235048 GASKET - valve COVEr . + v v v v ivsnvusernweroonnnasal
52 .KO 235025 GASKET ~ cam3haft gear COVEr . v+ v v ot v vnrruusonnnasl
53 KO 235353 GASKET -~ ollpan\.............................1
54 XO 235757 "GASKET - sh.im,bea.ringplate 010"‘".:...........l....aﬁ-
L KO 235070 GASKET - st,.OlO"--c\-{-...................UAR' B
55 KO 237658 GASKET-CY]. head lllnntn\"cIIID!‘.'I-IO—Q.I-.Il
56 A 72108 GASKET - fuel pump flange . ..%..sveaeeeasvernanesl
57 A 72100 GASKET - carburetox'ﬂange.....Z.\...........;....l
58 KO 275341, GASKET - carburetorairhorn.....................1
59 KO 235057 GASKET oil pan (notusedonthis model)” - - -:--------1 .
Printed in U, 8. A. - Juiie 1976 .



: - . \ i, )
,“_’;_, . y
oo ° . " CASE 158 AND 1985 GARDEN TRACTORS 18
b ' . . N
198 ENGINE BLOCK AND ATTACHING PARTS -
REF. PART NO. . *  DESCRIPTION . 'REQ'D
i 1 KO 211071 BOLT - cyl, hd, (length 2-1/4") -« - -+ cveuneneaiiu. B>
o 2 KO 235176  BOLT - cyl. hd. (length 2-1/2") e« .. . ... F et ee st abe.sd
© .3 KO 270889 WASHER - cyl. hd.bolt -« » o o v e uuluenas e ceesd
g 4 . KO 235820 HEAD -cyl, . .... e r et an e ve st e RV EY R TR I .
; . - b KO 237658 GASKET.-head -« s v s cvvocnanann R R Iy f
b, 8 KO 235747 ° DIPSTICK ASSY.%...... N T R g
i ¥ 7  KOB236293 BLOCK ASSY - £yl., short (incl, crankshaft, rod assy ' ’
P . - governor, camshaft, yalves, bearings and plate) . . . .......... 1
- . 8 T 23145 .BLOCK ASSY - cyl., standard bore « +++ceovcvarinunnn. vael
: - | 8 KO 23017V VEINSERT -~ exhaust valve « ¢ oo v ivannnnyunnne el
: . 10 KO 235007-S5 2 GUIDE -valye «reoveosnns N R, ‘
"11 KO 235125-8, SHAFT - stub, governor ®****""*terrctrsaaurcnraaann,y
, ’ . 12 C 18103 = BEARING - needie, governor shaft " r= - s rseseacncy
13 41_ 18- PLUG_Bxpanslm---.....-oc-....o----oo---c.-..-cl
% L.+ 147 113- 208 BOLT - 3/8"x 1-1/4" N.C, hexplated * = * " """ * = = v >y
a- ~ 15 182- 21 ' LOCKWASHER -3/8"plated """ """ "" Terteseeeeg
,' : 186 KO 235025  GASKET - camshaft cover ** ' """ "'-"* -*"" T "1
17_ KO 235026  COVER - camshaft gear ' * - r-ovrssersboe alanny :
18% 182- {9 LOCKWASHER - 1/4'"plated *** -+t == ety
19 13- 6 BOLT - 1/4" x 1/2" UNC plategj * *= === " ">+ "~ SRE R AR .
20 . KO 235353 GASKET-oinan"‘"""‘""""""""'." ..... 1
23 Ko 237808 BASE"'Gilpan' -------- oo-. ------ N A Y pnn-l
24 192~ 21 ' LOCKWASHER - 3/8" plated * -~ """ AR AR R !
' 25 115- 204 BOLT - 3/8" x 1" N.C. hex plated* * +* - -~ SRR
) 26 221~ 2 PLUG-DIPE,1/4"Sq.hd.'°""':@'"""""""""‘1
. . 27 R 16287 . OIL SEAL - crankshaft rear~ =+ *« ¥ ec-rcererarvrcsnessy )
' 28 40035 - BEARING - crankshaft ball * * " * - R LI 2
29 KO 235757  GASKET - shim, bearing plate 010" **+ "+ * -~ + reecerceB O
20 KO 235070 GASKET - shim, .010" . -« .. -- ... EIITIRIr N .« UAR
. 30  205- 27 PLUG ~ button, timing hole * = :-=n>*e*v e AR A S
: ' 31, KO 235815  PLATE-bearing* "' *-~ - ¥-coiiniinniinniiniog
. 32 192-+ 21 LOCKWASHER - 3/8" plated #' " --*+r 2= RS ! -
A 33 113- 207 © BOLT-3/8"x 1"N.C.plated® ***us ="t ccrerc sveraing L
M ) .38 C 18097 * OILSEAL - crankshaft front = °**-***"* AR RS T
-~ R 35 KQ 235818_ FLYwHEELuoc.b-'-,-....--:---‘...---.-... ------ .'..1 -
36 195- 545 WASHER -~ special, plated =~ * - " - = " rrsserernaccony
37 131- 301 NUT - special Marsden -~ *" R A | Py
38 K0235954 SH&FT-—Irt.drivesmb"‘f&'""!“""' ..... ree ey
. 30 192- 21 - LOCKWASHER - 3/8"SAEplated """ """ e rrec--reg °
S 40 113- 208 ' BOLT-3/8"x1:1/4"N.C. hexplated * """ =< " -2 -+g
. ¢ 41 W 5063-8 .KEY-]./_ |fsq-xa/4|r ----- ...'......'...-*-.--..... *1
43 K0.235|748 Smp_lmu’gu..-.v' ----- .'.......!".l.."..‘--g--“-l
. At ) : ENGINE GASKET AND. SEQL KIT . |
1 N . Lt - ) . ‘ . f
. 45 KO 237727 KIT - engine gagket and seal «« ... ... s s et anecasannsl i
: 46 C 18097 SEAL - crankshaft front ofl « « « v o e v vvaevarnnnn. ceael |
47 R: 16287 ° SEAL - crankshaft rear ofl - - - - .« . reraanl
. 48 B 59393 GASKET - fuel strajner Bowl « « « v+ v v v s v e s s s ssannveasl
. - 49 KO 220174 GASKET - Dreaker COVErs s « su s v s srnes s ssseanpansangl
i 50 K0231032 SEAL-brﬂ_ather-......--......'.-.......-.....-..1'
‘ 51 KO 235048 -GASKET - valve cover .. ...... Gt ot s st et e el
. ‘ 52 KO 235025 GASKET - camshaft gear cover -« i s s tsvsavsrsssans.] |
- ) 53 KO 235353 . GASKET -ollpan . ..cervvvurnns e 1
: ‘54 KO 235757 GASKET - shim, bearing plate, .010™ + «+ v v e veusrnsnns.B
‘ o 54 KO 235070 - GASKET - shim, .010" « -+« -+ .« ch e tee-v-n..UAR
) 55 KO 237658 GASKET -cyL head . - -« v e v cvevuvno s onnnnen I |
) . 56 A . TZ2108 GASKET-iuelpumpﬂange-- ----- ‘----oooo----rs‘---.l .
- .57 A 72100 . GASKET - carburetor flange - . . - ..o ccnuriersnrnasl -
o ' : . - . 58 © KO 275341 "GASKET - CArburetor alr Born «««.oeccovnvassssasnsl
) N ' : - <, ‘ o - = W 59 KO 235057 GASKET - oil pan (not used on this model) ............. 1
T " - ) t Printed in U. 8. A, , June 1976

¢ R - ©




CASE 158 AND 1890 GARDEN TRAOTQRS 7

£

BAFFLES SHROUDS AND CLUTCH PULLEY

REF. PART NO, . DESCRIPTION REQ'D
1 NSS DEFLECTOR - engine air (Order item 24) + e co o s assonsase |
2 192- 19 LOCKWASHER - 1/4",plated - +con o tess s annbenans 2
3 113-° 6 BOLT.- 1/4" x1/2" N.C.hexplated s+ vscesvcesaransass 2
4 KO 235955 BAFFLE - cylinder head ««c-vecenornecerenrsnanes 1
"5 KO 235368  BAFFLE - carburetor side air « .. ... stsrsesantesnres 1
6 K0‘235207_ TPULLEY-smrter 44 e e n s s anae PArere s s 1
T KO 235052 SCREEN - blower air intake R R A |
N ® 8 195- 515 WASHER-1/4"plated * s s s em s s sk emnsnssssunansvens 4
. 9 192" 19 LOCKWASHER-I/4"platEd --.--'c-----.‘o--o-,n-l-l 4’
- - 710 175- 436 SCREW - 1/4" x 5/8" N.C. truss hd, Phillips, plated « » e a s s ss 4
11 KO 235951 HOUSING blower - cootooo--------.-----n‘oi'1-
, 12 113- 2 BOLT 1/4" x 3/4" N.C. hex hd. plated "+« .« ... sersnverne 4
- 13 192- 19 LOCKWASHER - 1/4" plated + s sssovencsanmsnenseoanns 4
. 14+ KO 235054 BAFFLE - cylinder .... remsartenesecensarssemen 1
. 15 NSS CLUTCH - pulley(OrderClQGQlet)................... ‘1
16 C 10312 SPACER - short Teasatsen sbrmaarensrencnareas 1
17 NSS FAN-engme(orderCl'i‘Zl'?kit)........,.‘..........—... 1
18 195"' 104 WASHER- 3/8"p}am 5 4 4 4090 0 emaan AR EEE R 1
19 192-—~ 21 LOCKWASHER - 3/8"SAE . ...cvuvens I I I |
20 115- 208 BOLT - 3/8" x 3-1/2" N.C., hex (for pulley clutch) ...vese. 1
21 A 70205 BELT - drive, starter, generator " . ..... arerrenans I |
22°. C 12603 CHANNEL - deflector +...ineveenroens P |
23 C .13756 “WASHER fan, rubber . ..., ... i ieeniennaann aese 2
24 T C 18296 DEFLECTOR - engine air % ... .u.. .. hrereaaas P |
: CHOKE,THROTTLE AND GOVERNOR
34 C 13848 CONTROL - throttle .. .0.0ve.. ttesessennsesrreveas 1
35 C 12224 HANDLE -~ trhottlecontrol...............,......‘.... 1
' 36 C 12187 CONTROL - ChOKE v e v v vavssvoonsvsnnnnenn P |
37 C 12223 . HANDLE - choke cOntrol ......c.eioeeen estasassnnes 1
38  111- 1 BOLT-- 10-24 x 1/2" rd. hd.,, square neck ...evvaceoovas 2
39 192- 18 = LOCKWASHER - #10std. plated « v « o o s s s e s vnnean seerass 2,
40 129"‘ 7 .NUT-#].O-MPIated ...".g........:.'... - s &+ 0 00w 2
41 KO 235494 LEVER - governor ..... T |
42 - 15- 420 © BOLT -1/4"X1/4"N/C.heX +uevvennnvonanesnnnseees 2
43 195- 515 WASHER, 1/4"plated .. viveuenvrscoconnnnansesane 2
44 25- 104"  NUT-1/4"heX .uuessevnveaoesensosensonannsseas T
45 KO 235496 SPRING - BOVEITIOT s ssevvensasnponcannenas P |
46, 192- 1% 'LOCKWASHER-1/4"p1ated.......-....‘.............. 1
47 C 18098 JWASHER thrust .-.‘.o-.-;sv.---o‘oo.---bto-n---1
48 KO 275690 “WASHER ~ WAVY v v oo v vonnvnnnnens I |
49 KO 231052 , CLAMP - swivel, wire .........cn000eevevosinsncs 1
. - 50 KO 235086 . LEVER-speed cONtrol .........c00000ceseecioecesa 1
51 KO 235085  SPACER - speed control bracket .......... P |
52 KO 235084 ‘ BRACKET - h.lghspeedstop........ ..... O |
53 120- 37 NUT - #10-32,hex ........ s esevrmens sssesresnase 2
54 192- 18 LOCKWASHER 3/16"plated . .v .t e v e neraa S |
55 A 10328 JOINT - ball .. ..t ernrrecnconsosecnns I |
- . 86 KO 235277 ROD-throttle ....vevevesnvevsreanccnsnnseennes 1
97 KO 235278 -+ RING - retaining, throttle 70d v ..o vvevveeceansoassees 1
58. - KO 235476 BUSHING - governor cross shaft .. .ececsvecnoesocaeana 1
- 59  KOA235256-S SHAFT ASSY - QOVETDOT CIOSS e eveveneaescsesensaass 1
! 80 C° 18103 BEARING - needle governor shaft esiersssssiansenress 1
61 KOA235743-S GEARASSY govel‘mr -----.noo-o-ooo.---.o-oogo—.1
.52 KO 235125-5 SHAFT govemorstud L N N R R R R RS 1 4
83 C - 18099 . WASHER - gOVETTOT SIOP PNl . ¢ s v v o s v vovovenansnaases 1
A 64 KO 231355 PIN - GOVEINOT StOP e s ssceccvsssvensavenansascans 1

"Prmted in U.S: A, . ) . June 1978 .

S



-

19

18 CASE 185 AND 196 GARDEN TRACTORS
FUEL SYSTEM
REF. PART NO., DESCRIPTION T REQ'
1 C 10479 TANK =fuel « ot v v i i i it it et i s aneent s 1
2 0 11529 CCAP-fueltank « - v v v i e e e e i 1
3/ A 70100 STRAP - fuel tank mounting « « + + - ~'« v ot o ettt n v i u 2
2 173- 215 -SCREW - 1/4"x 1-1/4" rd_hd..-. - - - - e e 2.
5 129- 294 NUT - square, /4" NoC. v+« t it e e it ee i teeeeenn 2
6 C- 10657 - ELBOW - fuel line - +'+ . « - - . e m e e e e ae e e 1
‘7 c }2311 HOSE - fuel ling. + + v« = e v v v e Ve e e v v e L 1
8 C 10678 FITTING - elbow, fuel line, nylon e e e 1
9 214-' 253 CLAMP - 1/2"hoSE « « « v v s vuus.. AP R Teraee e D
10 A 72100  GASKET - carburetor flange - . R N R I T . e 1
- 11 A 72073 CARBURETOR ASSEMBLY {Repairs Page 21) -------------- 1
12 192- ‘20 LOCKWASHER - 5/16" SAE 8td. + © « v v v v e v v v aac .. 2.
13 . 113- 103 BOLT-5/16"x1"N.C,hexhedd - -+ + v+ v vnvvovnnann. L2
14 Ko%75341 GASKET - air hOrn- » =+« « « « « B R w1
15 C 11545 - INSERT - fuel CAP " = "+ + % o s s s e e bttt n s s e a e 1
16 C !1220% BRACKET - fuel tank mounting - « + + + + + =« s v v vt e nnenen .. 1
17 . A 72108 = GASKET - fuel pump mounting -+~ s+ =« v v u R 1
18° 71-- 410 SCREW - 1/4" x 5/8" N.C, fillister héad - B R 2
! 19  193- 60 LDCKWASHER.- 1/4"SAE std.» + v s e« o s R IR I R 2
20 222~ 41 ELBOW - includes sleeve and nut & + « ~ ==+ « s e e o nv v P |
21  222-, 101 SLEEVE - for 3/16" O.D. tube « « « v v o vt vt e it ie v ve e anya 2
22 222- 112 NUT - for 3/16" O.D. tubé -+ - - . .+ v ... I I I P 2
23 KO235097 “LINE - fuel pump to carburetor” « - « i« v v vm v i i i ie o .. 1
24 222- 4021 CONNECTOR ASSEMBLY - includes sleeve andnut’ - » « » & - . . - .1
25 KOA235845 FUEL PUMP - (for 10 HP model) (155) - - « - . LA el
, 26 C 22987 ° FUEL PUMP - (for 12 HP model) (198) v vvvei i
FUEL PUMP
30 KO 230675 FUEL PUMP KIT - for KOA235845 pump -+ « « + « » Teaaaen el
. ) .. NSS SPRING - tuelpumpvalve.......................’..'.2
. o NSS "VALVE - fue]_pump....: ........... TR ...2
- N§S ' GASKET - Valve « ¢ « « s v v v v st o onnnmonnennnnnns el
¢ . Nss BIAPHRAGM ASSEMBLY + + «« v vt v s s v s n.. e 1°
‘ . NSS 77 BPRING - diaphragm .. ..... ;'\l' e m e e b s i s s R 1
-’ 31 A 72108 | GASKET - fuel pump mounting. - - - - e e ie e 1.
.o 32 KO 236387. » FUEL PUMP KIT - for C22987 pu_mp e e feaee e P |
. o NSS GASKET - valve housing . ... . :. . 00 ... NI 1-
. « NS§ B VALVE ASSEMBLY....... R R Ir TP SPIN P e 2
| . . "NSS . GASKET -valve + v v v vt it vnnrnonsa e s e e ad
0T 7 7% NsS - DISPHRAGM ASSEMBLY . ..o v ivvttvnrrnesnnnnnaann 1
i . Nss= P SPRING - diaphragm . .4 oo it v e tnenmnnceennneans 1
.31 A 72108 ‘ GASKET fuel pump mounting. . .. .. .. RS
& - &
¥ ¢ , .
’ _o
1 F j - LY
Printed in U, 8, A; . June 1976




' ‘ L -
CASE 158 AND 195 GARDEN TRACTORS _ 2% -
- . | ]
A72073 ¢ARBL!RETOR : = T T
REF. PART NO. DESCRIPTION - REQ'D
‘A 12073 . CARBURETOR ASSY ..... PP e, L1
1 A 72077 JET ASSY - high speed & ddle adj. « v v v v i v v s o v nrnvn.. 1
2 KO 200383 SPRING-idlejet. . . - : .o i v v innnes N I AP 1
3 A - T2085 '‘SPRING -~ choke detentball ..............., . |
4 211~ 3. BALL - 1/8" steel.. ... P e e e n e 1
5  F 19895 SCREW - #3-48 rd. hd. mach., brasas. ...,......... veeod
6 A 72014 VALVE ASSY - choke disc . ............. e LR | ’
T -K0200443 INLET NEEDLE & SEAT AS8Y. + v v v v v v v envnnens. |
8. A .T2102 -7 GABKET -needle Seat - « v oo v v v e ivinrnnumennns. .1
9 F 19892 PIN - carburetor float ................. R | N
10 KO 200408 FLOATASSY . +2vvcv e, ha s e na . IRy 1
" 11 KO 200375 GASKET - carburetor bowlring . . .........u... A |
12 KO 200439 GASKET - carburetor bowl . . . v« o0 v s e vnenns. P |
13 KO 235448 BOWL - carburetor ............. et e b e 1
14 KO 235447 NUT & GASKET ASSY ~howl. . . . ... e st r et 1
15 KO 200372, GASKET - howel screw . ....... f e ta e 1
186 A 72101 SEAT - high idle jet..... et e et E et st n s et e .1
17 A 72075 SHAFT & LEVER ASSY - choké . . v ... .... S |
18 A 72087 PLUG-3/8"eXpansion . ..o vvviveeruenennnenenn.. 1
19 A 72098 SPRING - lean-rich adjusting serew . ........ e 1
20 A 72099 SCREW -"adjusting (lean-rich). ........ PR Lo 1
21 A 72090 VALVE -throttledise .......... et eee st S
22 A 72088 PLUG - carb, body passage. ....... TR el
23 A 72088 - SHAFT - throttle léver........... et e )
24 A 72097 SEAL - throttle shaft . .. ..., ... PR e RPN .10
25 A 72084 - - DOG ASSY - throttle shaft, .. . .o. i i vn e v enrnnns, el
26 A" T2092 SCREW - idle stop. . ... .. s et et e e ey 1
27 KO0200380 + - * BSPRING - idle scréwtension ....... e et 1
28 169- T ., SCREW = throttlé dog clamp #8 x 1/2" N.C. fill, hd, .. ... 1
29 A . 72096 LEVER - throftle. . . ....... S 1
30 A 72085 SCREW ASSY - throttle lever ... ....iveennnennn. el
3 ., N8Ss BODY - carb. (Order A72073 Carb. Assy) .. .. teceee ey 1
32 A 172103 _KIT - carburetor repair .......... e e e .1,
i
. /> P §
f‘ 4 13
. ) ) . “’\ . )
‘Printed in U, S, A, — June 1976




) ’ v
L ' - ' i
. -
EY l .
S , | /
. L { )

CASE 188 AND 195 GARDEN TRACTORS | o 23

N J - PULLEY CLUTCH
REF. PART NO. DESCRIPTION : REQ'D,;:-
1 +C 1409% LEVER - clutch control with bushings - -+« -« ot e ..., L 0]
NSS BUSHING - fliplock (Order part number 014094) R
2 C . 12004 LINK - cluteti control« « + - - « - R R
3 C 10487 KNOB"].EVBT"',""""“‘""""""'_‘""""
4 132- 24 PIN - cotter-3/32" X 1/2" o + v v e 0t v vnveaeen s,
"5 C . 10883 PIN - safety « - - . .. T A e
6 D 23693 Pm-clev1sl/4"x3/4". s LA
7 115- 108 BOLT - 5/16"-18 N.C. x3/4" plated - . ......0 ... L., .
8 192- 20 LOCKWASHER - 5/16” SAEplated « - -+ oo o i il L.,
9 129- 102 . NUT- 5/16"Nc.,p1ated......_......-....... ........
‘10 195~ 517 WASHER - 1/4" plain plated « -+ @« v v.n ... e
11  NsSs CLUTCH - PTO "V" belt (Repairs see page 60) I S
12 C 10312 SPACER - fan, short -« cueueunn il oo,
13 C 12608 BRACKET - PTO.control « -+ v v v n..., Ce e
14 ¢ 12813 CLAMP-3/B“I.D.--------------.7---------- ........

E-6 FRONT P T.O. (OPT‘I"ON'AL]_ -

1 C 13244 CARRIER pivot (Includes 2 C10502 bearings) . . . ... ...,
2 C 10502 BEARING = 'sintered bronze + « s v v vv o ovvvenennnn ...
3 C .10503 - SHAFT « PTOpulley «.....covuinn.. ..
4 126- 22 - KEY - Woodruff #3 i e e e
5 C 10504 PULLEY - drive « « o+ oo v oeenennn. . e

- 6 C 10505 . PULLEY -~ driven adjustable . . ............ f et
7 C 10506 WASHER-—-'(’:hrust...1........,...’..... ...... e
8 C 10507 BELT -3 Vsection30" ............ .o ..
8  182- 21 LOCKWASHER - 3/8" - . ....... e e e e
10 115- .203 BﬁLT 3/8“X7/8“NC héx L. ... oL e b e
11 . 185- 522 WASHER - 3/8”jplam.........‘....-.—:......‘...,;....-

. 12 . 83- 56 SETSCREW - 5/16" x 3/ 8" socket head " R
& }

" Printed in U_S.A, ’ - June 1976




o~ ! L '
by * “ ’ .o -
L ‘ o ' CASE 166 AND 195 GARDEN TRACTORS - . 238
{ L . C10311 PULLEY CLUTCH
' : 7 (ORDER C19696 KIT FOR REPLACEMENT) -
L REF. PART NO. .~ .. DESCRIPTION REQ'D.,
' . . . T o .
.' 1 ° C- 13086 RING - retainer. -+ v .. oo ou .. I APPSO
: 2 C 13089 : RETAINER--I
a 3 T 366]9 © COVER-cam «....... e, e
4° T 36615 .. SPACER-sShim -veeev...... R T\
5 C 13081 SPACER-—_driveplat.te B I el
' 6 C- 13080 PLATE -friction + ...t ii, it iiiienennnnnnnnl
. v . C 13077 . WASHER ~ SpIilIg « o oo 0 v v vt et n s it vtnnnsennnns . 2
8 NSS HUB - assembly {order C19696 Kit) ... ..o 0ivve v ... 1
9 C 13087 SPRING -load. « o« - o su e vt vl innnn, ., e e e 2
10 "NSS RING - stop {furnished with Part No, C13085), . .../, ...... 2
: 11 C 13085 BEARING - cam w/StOp Iing - + ¢+« c oo awennessunen... 3
12 C 13083 CAM = agsembly « - + -« v i it innins e s nnn...
\ 13 € 13076 SPACER - pulley bearing . ..... e B Y
- 1 "14 C 14095 PULLEY - (Requires C14039 ring) « + » « s'e v e s n v u s e v i1
i _ 15 € 13079 - BEARING.-PUlley » v - v v v wonvmeeennn... e W1
: . e 16 211- 8 BALL-cam...............uin... .. veeae el 3
! : . 1T C 0 14039 RING—pulleytolerance...'............,..... N
! : ) - ’ )
1 . [ " ] .
i | , . , .
.. l
@ g - 1
, .
- " ] Ly
@® ! :
1 M ‘
K i > )
1 .
» 1 ~ .
] W Al
L] - ! ]
- B ' = T
op) * C,
LN 2 '
- N \ -
] ' l
| -
] *
', . . R
o -
@ 1 - .
! ,
b
(. ) s
] » ]
1
1
| -
. 1
> ' +
. b - v
‘ 1 < o
. :! '
’ Printed in U. 8, A, ' ‘ ‘ ) June 1976

I

e

=



. . ‘
CASE 155 AND 195 GARDEN TRACTORS - 23D
C19696 CLUTCH KIT
(FOR REPLACEMENT OF C10311 CLUTCH)
REF. PART NO, DESCRIPTION™~ . : - REQ
1 C 18493 .- CLUTCH ASSEMBLY " .. ....0.... T |
2..C 19891 ° RING-snap ...... e eaaean., B
3 ¢ 19892 REFAINER - snapring . ......... et ]
4 'C 19890 * SPRING ~ 10ad "4t e tesecnnnnnnsnnss sreceracnee 2
¢ 5. C 19889 COVER-cam -+%:-iwuvenn... et 1
6 NsS " RING - bearing (see ref. No. 8) e+t vvuvvuvnunnn.n.. 2
i C 19894 : CAM - clutch  -...... L e 2
8 C 19893 BEARING & cam (includes ring) « v oo v v v vnnuunnnn.. .. 2
"9 - C 19896 . RINGSTEUAPIRUD « « v« sSe v maninnnnn oo e
10 ¢ 19895 HUﬁ’—clutc;; T L I I
; 117 211- 12, L BALL -edm™a e ae .., I T T T S 3
12 . C 19898 " "SPACER +vtvvnennna., et ]
- 13 C 13080 PLATE ASSEMBLY - Pressure ««seoee... X wes 2
14 C 19897 ! WASH_ER ~spring, belleville + « s v ottt vnnrvnunnron.. 12
15 C 19706 : PULLEY - clutch « s veu.ena. e et et 1
16 C 13079 . BEARING - pulley «+vvv.u.. R R
19 C 19899 SHIM .......... T S ++++UAR
18 13- : 658 BOLT - 3/8x3-1/2"NCheX «vevevenn, R T R |
19,713~ " 664 . BOLT - 3/8X4"NCHREX «veuvenennnn. .. e e i
. , 20 195- 2036 WASHER - 13/32 X2'0D, tevonnenanansnnnnen e « 1
T 21 C 16616 FAN ....... e e it ie e ]
—_— 22 B 18208 LRING-38nap v v vvvennnns e e r e e e e . 2
o 23 F - 41695 - WASHER - spacer 1" et te e S veea 4
- 24 C 19492 ARM - clutch extension « ... . e n e feraraaaraeee 2
25  26- 410 BOLT - 1/4 X 5/8" NChex «evvevnur.. Ceeeen Cerenee
26 131- 350 NUT - 10ck 1/4" voviivnnersinnrvnnnnnnnnnn,, coam 1
27 C 19494 SHAFT - clutch, fTont PTO & cvvmvventsninesennnnn, .. . 1.
28 C 19638 SHAFT - clutch, rear traction drive .« yov s vennesnnn.. ... 1
29 127- T KEY - 1/4" X 1/4 K 2-1/4" 1008 o e'v v v v benmomnmmrnn oo 1
30 C 19491 ,LINK'-clutchqontrol R
31 141- 2 PIN-clevis_l/4x3/4".........,...... ..... eeeaeate 3
32 195- 17 WASHER - 1/4" ....i..... R B
33 132- 24 ‘PIN-cotter ....vvivinennncnan R
3 0 1117-CH KEY - 1/4 x 1/4 & 1-3/4" long R PP
° 5 \
.
S —

' .. Printed in U.8.A, . June 1976.

M




> CASE 155 AND 195 GARDEN TRACTORS K& 25 .
' ‘ , A70202 STARTER-GENERATOR e "
) g , ' (DEL.CO NO. 1101970 L . . .
. . REF. PART NO, . - DESCRIPTION - , REQ'D
i 1 R 15106 BOLT - thru (includes washer) R I T T
. 2 A 72104 FRAME ASSY - commutator end see-vsveeadeenenn.aa, | )
3 R 15087 Rm(}_bearjngretaj_ner A R K I
- 4 " A 25461 BEARING ~ commutator end ball -.-’------o----------.--_l
- , 5 ‘A 72039 HOLDERKIT-—gI’Oundbrush “""I."II'OIUI:OOUU.'." 1
. . 6 A 72840 - HOLDER KIT - insulated brush =« -veuveanainnvaanan. |
. 7T A 72038 BRUSH ASSY R R )
' . 8 R 15090 ARM - brush pressure e L Py
o ) 9 ' A 25423 .. SPRINC'}-brusham-' """""""""""‘.""’_2/ ‘
® 10" 'A 72042 COILASSY - field R H, «vvvtnnnnnennnnnnnnnnns, .y -
S OF . 11 < A 72048 STUD - armature terminal « i« vueuuusovinennnnton. 1 .
. . . 12 R . 16147 BUSHING - insulated, armature stud fesrrresreaa e, |
d—@® - ’ 13. A. 41927 . WASHER - armature stud R R R T I
\ C oy . : 14 182- 8 - NUT - terminal stud 12-24 hex e, 4
%‘!‘WT’, : s . 15 - 192- 17 LOCKWASHER - terminal stud #12 « « e v o v euvnnsn ..., 4
SN 16 R 16148 WASHER - insulated, field SHIQ + e e v enarasnrnnn e . 1
%;; = ‘ : . 17 A - 72043. COIL ASSY - field, L.H, R I T T A T |
T, @ - 18 Nss STUD - field terminal {Order item 40)« « « o e oo s onnnnn. 1
“ N : B 19 R 15077 BUSHING - insulated, field St e« v v vumoanennnnnna,. 1.
; ., « .20 A 25447 . INSULATOR - field COil oo oo o'su oo o om . e 2
- o o 21 A - 40736 .. SHOE - pole,plain I I T T
‘ t 220 A 40736 - SHOE - pole, notched T T i
23 . A 72041 ABMATURE .ttt iiiiinninesinnnnnenn o 1 ‘
24 126- 111 KEY - woodruff, armatiire « e s v eenemsoscunnnne.n ... 1
. 25 74- 610 SCREW -pole &ttt iiiiiisnnnaninnnnnnn. 3 .
: s 26 Nss + BODY - starter generator (order AT0202). o vn e i 1,
. 27 173- 237 . SCREW - 10-32 X 1/2" T B, v evssroonnnnn 3
a7 - i, - 28 192- 18 LOCKWASHER - 3/16" plated  « v oo veeuncnneiunan..nn.. 3
-7 29 A 44433 RETAINER ASSY - bearing -+ ... vuu.on... P |
" 30% NSS GASKET - bearing rethiner (Order A44483). - vt vini ... 1 .
A P _ 31 A 43356 BEARING - ball, drive end S et eeaesenerasieeaea. 1
\ & ‘ 32 A, 72046 ~ FRAME ASSY - drive end T ‘
NS - 33 A 172047 SPACER - pulley  s-evuenunnnnnnnvannuncena,.. .. |
= & © 34 - C 14344 PULLEY - starter - generator drive «-"...u.uveu.onon.. 1
A : " % 35" 192- 28 LOCKWASHER » 11/16" plated «evvuvrnneninmnnvnnn. 1 .
36 A 25546 NUT - armature shaft,.drive end . . . . R I |
\ .t 37. A 43499 RETAINER - grease ‘\“"""""""'f,"""“'"' 1, X
| - . 38* NSs SEAL - felt (Order A44433) vt vuner e inwennnnnn... 1 . ,
. l T~ . 39 N8s SPACER - armature shaft, inner . ...vevuunionan.n. .. 1
] 40 A 40702 KIT - stud (inclides items 16,18and19). .. ... ... ... .0,
I . l L . . .’ a - o ) |
i _ - | *Bearing retainer gasket and felt seal no longer required, R |
. i Service with new retainer assembly. e . o |
. ? : J
| - , ) . .
N ‘ N ! 4 .V ’
f ‘ - g ' , '
| ) ’ -*-’
) -
a \ o ! HY
- . ¥
’ ° ’ ri i +
2] * - -
: . Printed in U.S.A, ‘ S " June 1976 -




26

Printed in US.A,

February, 1968

i bk b ek b B ek

CASE 158 AND 195 GARDEN TRACTORS °
A ' o :
STEERING GEAR
\ -
REF, PART NO, ) DESCRIPTION REQ'D
1 C 10569 CAP - steering wheel ,.......... Ceaeee S |
2 A 70392 RING ~ capretainer . ..,..........: T
3 25- 1510 NUT-jam&/S"N‘.F.hex..............-..-'...._.......1
4 A 70058 © WHEEL - steering . .-, .. ... R R S
5 C 12126 BUSHING-nylon . ....% .. ........... A
6 T 25683 RING -retaining ... .. .. . . . ... ..l
7 C 12125 WASHER - thrust R |
8§ C 12205 BUSHEING - flanged. ,......,...... [P |
9 C 12116 SHAFT - steering (158) . .. ... ...ciivrrennnn.nn.. ®.. 1
8 C 118685 SHAFT - steering (195) . ....._ .............c..v. 00l
10% 131- 351 NUT --lock 5/18" N.C. hex D I T T P O
11* G 48048 WASHER -plain .........:...... L
12¢ Cl- 13598 BUSHING < flanged .« ... cveennnn. B |
13* < 413614 GEAR - steering .+ vouocvvern... e |
J14% 15— 540 BOLT - 5/16" X 2-1/2" N.C. BEX + c v v v mvesaevennnnns I |
15%* 195- 2082 WABHER . ... ...ttt iinninn i e enrennnn. eenl
16** C 12206 BUSHING ... .0ttt i ies ™ eensnen C e s e a e PR |
17+ NSS GEAR - steering (Order C13801 Kit) . ... .. S |
18** C.-13801 -KIT - steering gear (Includes Ref. No's. 19 through 26)
19 . 218- 57 FITTING - Iube. . . v oot s in e e e m e eens S r s e e
20 129- 187 NUT - jam /8" N.C.hex Z.P. ... .....c0'u.....
21 193- 34 'LOCKWASHER-5/8”mternaltooth... ..... C e e e s
22 F 62147 WASHER -plain . .,............. s e astaea
23 129- 582 NUT - jam 7/8" N.C, hex Z.P. .......
24  193- 36 LOCKWASHER - 7/8" internaltooth , . . ... ... ...... ..
25 C 13795 BUSHING - flanged . ... .......... S et e ae e e
26 C 13800 GEAR - steering . . .....
Used on Model 155 Tractors with Serial Number 9618951 and above.

* Used on Model 195 Trictors with Serial Number 9622282 and abové,
**  Applicable to Model 155 Tractors with Serial Number 9618950 and below., *
**  Applicable to Model 195 Tractors with Serial Number 9622281 and below.

. N 'p’ W B - 4 ,



=28

USED PRIOR TO 5/N 9618948

w

REF, PART NO.

1 C 11999
2 C 13583
3 C 13584
4 T 25683
] C 11906
& .

7 -

8

9

10

11

12 C 12975
13 ¢ 12115
14 C 13603
i5 C 12526

[a"]
B
b3
7

108
24 192- 21

26  NSS
27  NSS
28 NsS
29  NSS
30 NSS

Printed in U.S8.A.

r

Y

r

YOKE - tie rod N,F. thread (Used with Cl367’7 tie rod) ----- 1
ROD - drag link (Used in productlon 5/N 9622668 and after) e 1
_ FITTING - lube 45° «« «. .. C e e e e e see s ...]_
"PIN-clevig§ v = v+ s 0 v o '...'..~-.'. ----- L I -
PIN-cotterl/B"x'?/B"- R R A T S rr e e 3
JOINT - pall - ..... R I ¢.1
LOCKWASHER =12 e e e e -5
NUT - 1/2'""N,F. hex (For. C13677 tie rod & C12526 drag tink) . . - 3
"NUT - 1/2" N.C.hex - - e v e nun e p e e e At ,...2
PIN- axle pivot « ... ... ... T |
LOCKWASHER - 3/3".,.‘ ...... et e b e et ne e 1
BOLT - 3/8" X 5/8" N.C.HEX «« v v vnvrus e e i e e e 1
TIE BAR - not available (Order items 9, 10 13 14, 17,
18, 20, 21, & 22y . e et e .1
TIE ROD - not avallable {Order items 9, 14, 11, 18 20, & 21). .1
ROD --drag link (Order items 10, 13, 15 17 18 20 & 22) . .1
SPINDLE, R.H,, not available (Order 1tems 2 11 & 12y . ......1
1

SPINDLE, L.H., not available {Order 1tems 3 11 &12) .- -h .l s

R " June 1976

'CASE 155 AND 195 GARDEN TRACTORS T 29
Y 155 FRONT ' AXLE :
i .

DESCRIPTION ‘ REQ'D
JAXLE - front - ...t e e e |
* SPINDLE - R.H, (Used S/N 9618948 and after) ...... s
SPINDLE L.H. (Used S/N 9618948 arlcl after} - .- 0oL Sl
RING - external retammg, 34" . e e cheereaan 2
WASHER' - thrust z
FITTING ~ lube v . . eovvennn.. PR B
WASHER -~ wheel spacer . . v.o o v .. u.. I A e aaea ... UAR
COVER-lubeflttmg T T T N A 3
TIE ROD - (Used in production S/ N 9622668 and after) ------- o 1

- YOKE - tierod N.C. thread -+« « - o0« o ve Vv i i v eae e 2 '
PIN - cotter 5/32" x 1-1/4" (For C13583 & C13584 spipdles).'» . . 2
WASHER - wheel spindle {For C13583 & C13584 spmdles) e 2
WASHER - WAVY v a6 6 v o vt 0 a s i e s e b et ke v s . B



-

»

R.H. THREADS ON
BOTH ENDS

o

-

R
1
2
3
- 4 B 18208
5
6
7
8
9

e

EF, PART NO,
C - 12000
C 13586
C 13587

31 T 25683 .

&

B

CASE 155 AND 198 gARDEN TRACTORS °  29B

. »
. - .

195 FRONT AXLE

: DESCRIPTION : -. REQ'D
AXLE ~ front +v s = s« v o ain e AEIEIR I fe e a1’
SPINDLE - R.H. (Used if production §/ N 9622352 and after) .- ..1.
SPINDLE - L.H. (Used in production S/ N 9622352 and after) - » - - 1

RING - external retaining, 1. . ... .. e e Ve s n e
C 13716 - WASHER - thrust - « - « . . . R T T, S et e e e e e e 2
219- 8 . FITTING -IuDE -+ + v ¢t s vm it st ittt an s e et sennnssd
A 30881 WASHER - wheel spacer « - =« v v v vn e v v e n.s I T IR
C 13106 COVER - lube fitting -« .+ . ..o oo nnn oL, SICICC T IR
) C 10952 YOKE - adjustable ................... (R IR e 1
10 132~ 3114 PIN - cotter 5/32" x 1-1/4" (For C13586 & C13587 spindles) . - .2 .
11 C 12975 WASHER - wheel spindle (For C13586 & C13587 spindles). ... .. 2
12 ¢ 12115 WASHER - wavy .- ... f et et et e, e 2
13 C 12103 ROD - drag link' (Used in production /N 9627170 and after) . ...1
14" C 13679 TIE ROD - (Used in production /N 9627170 and after) « «. ... .. 1
15 219- 38 FITTING - lube 45% - « + v v v .. e e I IR I
16 14]1- Re . PIN - Clevis v« v v vt o s ton v v v o t e e s e e e e m e s S |
17  132- 41 ‘PIN - cofter /8" x7/8"-...... Ce e seeae 1
18. C 13605.; © JOINT - ball 1/2" L,H. thread {For C13679 tie rod} « .. e e 1
18 C 12102 JOINT - ball 1/2" R,H, thread «+- ... R e 2
20 92- 8 LOCKWASHER - 1/2"- - .. ... .. ... EREEE ce e e 7
21 25- 118 NUT - 1/2" N.F.hex -« .n... e e O T 5
22 . 25- 108 NUT-I’/Z"-N.C.hex.------:---,----'--:---]-"\- ------- 1
23 129- 325 NUT - 1/2" N.F. hex L.H. thread (For C13679 tie rod) &=« « « + « . 1
24 ¢ 19009 PIN - axle pivot -+« .. s s e e e 1
25 192-+ 21 IOCKWASHER = 3/8"« - ¢« ae v v o v v e e .\\ Lear el
26 113- 205 . "BOLT -~ 3/8" x5/8" N.C. Hex «- % v vuunn. veae e S V1
27 NSS °  — _ROD - drag link, not available (Order items 9,12,°13, 16, 17, o
20,&22) e e e B T |
‘28 NsS8 E TIE ROD - not available (Order items 14, 18, 21, & 23) PRI |
29 NSS 'SPINDLE - R,H,, not available (Order items 2, 10, & 11) ... ..
30 NSS

1
SPINDLE - L.H., not available (Order items 3, 10, & 11) . TR |
RING ~ external retaining, 3/4" , ... .. U 2

y . ) - . ' " June 1976

[¥s






